
 

 



 

 

 



Preface and Engineer’s Stamp 
Utilizing recycled water from the Palmdale Tertiary Treatment Wastewater Plant for use in the 
Palmdale Water District’s service area has been implemented by providing recycled water to 
construction contractors and to McAdams Park in the City of Palmdale.   Around year 2012, the 
District began to consider the use of recycled water as an essential component of its long range 
water supply portfolio when it undertook planning on the large scale Littlerock Creek Groundwater 
and Recharge Project. The study resulted in a Preliminary Feasibility Report of February 2015 in 
which ten alternatives were developed.  Following that report, the name of the project was 
[...]
Are there areas in your region that currently flood 
during extreme high tides or storm surges? N n/a n/a No Comment 

Do tidal gauges along the coastal parts of your region 
show an increase over the past several decades? N n/a n/a No Comment 

HYDROPOWER     

Is hydropower a source of electricity in your region? N n/a n/a No Comment 

Are energy needs in your region expected to increase 
in the future?  IF so, are there future plans for 
hydropower generation facilities or conditions for 
hydropower generation in your region? 

N n/a   



3-14 
 

Table 3-5   Climate Change Vulnerabilities Prioritization Results (continued) 
VULNERABILITY Y/N JUSTIFICATION VULNERABILITY ISSUE COMMENTS 
FLOODING     
Does critical infrastructure in your region lie within the 
200 year floodplain? Y Water reclamation plants are in the 100-yr to 

500-yr floodplain. Increase in inland flooding No comment 

Does aging critical flood protection infrastructure exist? Y Aging local flood protection infrastructure exists 
in the region. Increase in inland flooding No comment 

Have flood control facilities, such as impoundment 
structures, been insufficient in the past? Y There are areas in the region that flood regularly Increase in inland flooding No comment 

Are wildfires a concern in parts of your region? Y Flash flooding has been an issue in the past Increase in flash flooding 

 Increase in extreme weather events though 
decrease in frequency 

 Historical occurrences 
 Development in flood plain 
 Need to avoid development in flash 

flooding channels/areas to increase 
availability of flows to habitat and Edwards 
Air Force base 

 Great potential for damages 

ECOSYSTEM AND HABITAT     
Does your region include inland or coastal aquatic 
habitats vulnerable to erosion/sedimentation issues? Y Erosion and sedimentation in Little Rock and 

Big Rock Creek 

Increased impacts to water dependent species 
 Stressors to water dependent habitat 
 Potential conflicts among users of water 

supply 

Does your region include aquatic habitats which rely on 
seasonal freshwater flow patterns? Y Local Piute ponds, ephemeral streambeds, all 

sub-watersheds in the desert are critical. 

Do climate sensitive fauna or flora populations live in 
your region? Y Evapotranspiration may affect habitat 

Do estuaries, coastal dunes, wetlands, marshes, or 
exposed beaches exist in your region? Is so, are coastal 
storms possible/frequent in your region? 

N Region does not have coastal storms Decease in habitat protection against coastal 
storms.  

Do endangered or threatened species exist in your 
region? Are changes in species distribution already 
being observed in parts of your region? 

Y Desert tortoise, burrowing owl, Mojave ground 
squirrel 

Decrease in available necessary habitat 

 There are already several factors in play. 
With anticipated climate change issues, the 
issue will likely be exacerbated 

 Many climate sensitive and endangered 
species with limited opportunity for 
irrigation 

Does the region rely on aquatic or water dependent 
habitats for recreation or other economic activities? Y Duck hunting in Piute ponds, bird watching and 

canoeing 

Are these areas of fragmented estuarine, aquatic, or 
wetland wildlife habitats within your region?  Are there 
movement corridors for species to naturally migrate: Are 
there infrastructure projects planned that might preclude 
species movement? 

Y 
Limited planning in ecological areas – Littlerock 
Creek, Big Rock Creek, Broad Canyon Wash, 
Elizabeth Lake – “choke point” 

Does your region include one or more of the habitats 
described in the Endangered Species Coalition’s Top 10 
habitats vulnerable to climate change? 

Y The “Southwest Deserts”, which include the 
Mojave Desert, is on the Top 10 Habitats 

Are there rivers in your region with quantified 
environmental flow requirements or known water 
quality/quantity stressors to aquatic life? 

Y Freshwater shrimp and Mariposa Lily require a 
certain quantity of flow Decrease in environmental flows. No comment 



4-1 
 

CHAPTER 4 
WASTEWATER CHARACTERISTICS AND FACILITIES 

 

This section describes the wastewater collection and treatment facilities in the District’s service 
area, which will produce the recycled water for the project. 

4.1 Wastewater Entities 
Wastewater collection and treatment in and around the District’s service area is provided by 
LACSD No. 20, which owns and operates the Palmdale Wastewater Recycling Plant (PWRP).  
The approximate location of the PWRP and LACSD wastewater disposal area is shown on Figure 
4-1.  
 
The PWRP is a tertiary treatment plant with a solids processing facility, providing primary, 
secondary, and tertiary treatment.  The plant serves a population of approximately 110,000 people 
in and around the City of Palmdale. Collection is provided through a network of trunk sewers, 
which are designed to provide wastewater conveyance via gravity flow. The wastewater flows 
from the remaining population of Palmdale population of 40,000 is transported to the Lancaster 
Wastewater Treatment Plant. 
 
In 2012, the plant was expanded, increasing capacity from then 9 mgd to its current capacity of 
12 mgd. Construction work included of nine final sedimentation tanks, six aeration tanks, chlorine 
contact tank, one digester with cleaning bed and pump stations, six tertiary filters, two dissolved 
air flotation units, RAS pump station, four chemical facilities, six Title 22 cloth disk filters, generator 
building, air compressor building, boiler house, four switchboard buildings, operations and lab 
building, and associated pipelines, grading, paving and site improvements.  Figure 4-2 is a 
schematic representing the treatment processes for the PWRP. 
 
On average, the PWRP produces about 10,000 AF/yr of Title 22 recycled water and is anticipated 
to reach about 12,500 AF/yr by 2040 and 18,100 AF/yr by buildout. Effluent is currently reused 
for irrigation of trees and fodder crops on lands leased from the City of Los Angeles Department 
of Airports' property and also for parks in the city of Palmdale. 
 
Figure 4-3 provides an overview of the existing and designed facilities providing recycled water 
to the District’s service area and the proposed phasing.   

 



4-2 
 

 
Figure Location of LACSD Existing Wastewater Disposal Site 4-1   



4-3 
 

 
Figure 4-2   Schematic of LACSD Palmdale Tertiary Treated Wastewater Plant 

  



4-4 
 

 

 
Figure 4-3 Palmdale Recycled Water Authority Proposed Direct Use Water Recycling

 



4-5 
 

4.1.1 Wastewater Flows 
Average monthly flows from the PWRP for the year 2014 are presented in Table 4-1. 

 

Table 4-1: Palmdale Water Reclamation Plant (Flows 2014) 

Month 

Influent 

Tertiary Recycled 
Water 

Plant Effluent 
Monthly 

Mean Total Monthly 
Mean Total  

MGD MG MGD MG 
January 9.0 277.6 8.3 257.1 
February 9.1 253.3 8.2 230.4 
March 9.0 278.6 8.2 253.4 
April 9.0 271.2 8.3 249.5 
May 9.2 283.9 8.3 256.7 
June 9.2 274.5 8.2 246.2 
July 9.3 288.6 8.5 262.7 
August 9.3 289.1 8.3 257.4 
September 9.7 289.8 8.7 261.8 
October 9.3 287.4 8.2 253.8 
November 9.1 272.3 8.1 243.6 
December 9.3 286.7 8.2 254.0 
Mean 9.2 279.4 8.3 252.2 
Max 9.7 279.4 8.7 262.7 
Min 9.0 253.3 8.1 230.4 
Total MG   3353   3,026.7  
Total Acre-feet 
(AF)   10289   9288 

 
 

4.2 Existing System Analysis 
The City of Palmdale (City) and the District have been involved in planning for the use of recycled 
water within and around the City boundaries and the District’s service area. In the fall of 2012, a 
mutual joint exercise of powers agreement was executed wherein the Palmdale Recycled Water 
Authority (PRWA or Authority) was established in order to manage recycled water that is 
generated and used within the District’s service area.  PRWA is proposing to implement the 
Recycled Water Facilities Plan, which includes construction and operation of distribution pipelines 
and one new pump station at the PWRP. The proposed project would distribute disinfected tertiary 
recycled water for beneficial end uses that include irrigation and groundwater recharge in the 
PRWA service area. 
 
A Recycled Water Backbone System has been proposed for the Antelope Valley that would 
connect the Lancaster WRP and PWRP, allowing recycled water from both plants to be used 
throughout the region. Portions of the Recycled Water Backbone System have already been 
constructed by the City of Lancaster, City of Palmdale, and Waterworks No. 40. Additionally the 
City of Palmdale has partnered with Waterworks No. 40 to design and construct a portion of the 



4-6 
 

Recycled Water Backbone System that will complete the connection of the LWRP (Lancaster 
Water Reclamation Plant) and PWRP and serve the proposed Palmdale Power Plant, and the 
Antelope Valley Country Club. The portions of the Recycled Water Backbone System that have 
been designed or constructed are all located outside of the service area of the PRWA. The primary 
benefit to the PRWA of these portions is the potential ability to move recycled water between the 
Lancaster WRP and PWRP. However, the majority of the tertiary treated water that will be used 
in the PRWA service area will originate at PWRP. 
 
Prior to the agreement to create PRWA, the City constructed a recycled water transmission line 
to deliver recycled water from Palmdale WRP to McAdam Park for irrigation. The City has an 
existing agreement with the LACSD for 2,000 AF/yr of recycled water to provide to customers 
throughout the City’s service area.  
 

4.2.1 Palmdale WRP Design Criteria 
Table 4-2 presents the design criteria for the PWRP, at a capacity of 15 mgd and above. As shown 
in the table, process units of the WRP include a conventional activated sludge process (CAS) with 
nitrification/denitrification (NDN), tertiary, and disinfection facilities, and. Specifically, the 
proposed Stage V upgrade includes primary effluent equalization basins, CAS aeration tanks, 
CAS sedimentation tanks, Dissolved Air Flotation (DAF) tanks, digested solids transfer pumps, 
centrifuges, a truck loading station, supernatant pumps, tertiary filters, chlorine contact tanks, a 
chlorination station, return and waste activated sludge pump stations, an emergency generator, 
a control building, a laboratory building, chemical addition stations, odor control stations, and 
associated piping and appurtenant structures. The existing PWRP headworks and primary 
treatment facilities will remain in service, but the existing 12.0 mgd-capacity oxidation ponds will 
be decommissioned. 
 

Table 4-2: Summary of Design Criteria for the Palmdale water Reclamation 
Plant a,b 

UNIT 
PROCESS 

DESIGN 
CRITERIA 

PWRP 
EXISTING 

FACILITIES Stage V Stage VI 2025 FACILITIES 

Anaerobic 
Digestion 

Primary & WAS 
Design Flow 67,000 gpd +46,000 

gpd + 56,000 gpd 169,000 gpd 

Tanks 

Total Number of 
Digesters No. of 

1st Stage 
Digesters 

Capacity, each 

4c + 2 +1 7d 

    3 5 6 6 

  Detention Time 3 @ 618,240 gal 3 @ 
618,240 gal 

3 @ 618,240 
gal 3 @ 618,240 gal 

  No. of Storage 
Digesters   

2 @ 
1,222,261 

gal 

2 @ 
1,222,261 gal 2 @ 1,222,261 gal 

  Capacity, each 27.7 days (0 o/s) 27.2 days (1 
o/s) 

25.4 days (1 
o/s) 25.4 days (1 o/s) 

  Detention Time 1 1 1 1 

    1 @ 618,240 gal 1 @ 
618,240 gal 

1 @ 618,240 
gal 1 @ 618,240 gal 

    9.2 days 4.9 days 3.3 days 3.3 days 
Number 2 1 1 4 



4-7 
 

UNIT 
PROCESS 

DESIGN 
CRITERIA 

PWRP 
EXISTING 

FACILITIES Stage V Stage VI 2025 FACILITIES 

Digester 
Cleanout  
Pumps 

Capacity, each 1 @ 280 gpm -- -- 1 @ 280 gpm 

  1 @ 440 gpm 440 gpm 440 gpm 3 @ 440 gpm 

Digested 
Biosolids 
transfer 

Number -- 2 1 3 

Pumps Capacity, each -- 250 gpm 250 gpm 250 gpm 
Ferrous 
Chloride 

Number of 
Pumps 2 -- 1 3 

Station Capacity, each 1 @ 111 gph -- 1 @ 111 gph 2 @ 111 gph 
    1 @ 39.5 gph -- -- 1 @ 39.5 gph 
  Tank Capacity 5,375 gal -- -- 5,375 gal 
Centrifuges 
w/screens 

Number -- 2 1 3 
Capacity, each -- 250 gpm 250 gpm 250 gpm 

Truck Loading 
Station Number -- 1 -- 1 

Biosolids 
Drying Beds 

Number 13 -- -- -- 
Dimensions 

(feet) 180 x 50 x 3 -- -- -- 

Drying Beds 
Supernatant Number 2 -- -- -- 

Pumps Capacity, each 900 gpm -- -- -- 
Secondary 
Effluent Capacity -- +1.8 MG -- 1.8 MG 

Equalization 
Basins 

Dimensions 
(feet) -- 155 x 155 x 

10 -- 155 x 155 x 10 

Tertiary Filters Number -- 6 2 8 
Capacity, each -- 5 gpm/sf 5 gpm/sf 5 gpm/sf 

Chlorine 
Contact Tanks 

Number -- 4 1 5 
Capacity, each -- 533,000 gal 533,000 gal 533,000 gal 
HRT @ Avg. 
Flow (1 o/s) -- 2.6 hours 2.3 hours 2.3 hours 

Chlorination 
Stations 

Number of 
Stations -- 1 1 2 

Total Capacity -- 15.0 mgd 7.4 mgd 22.4 mgd 
Plant Effluent 
Pump 

Number of 
Pumps -- 4 2 6 

Station Capacity, each -- 6,500 gpm 6,500 gpm 6,500 gpm 

  Maximum Station 
Flow -- 18,700 gpm 28,000 gpm 28,000 gpm 

Plant Effluent 
Force Main 

Diameter -- 36 inches -- 36 inches 
Length -- 9.0 miles -- 9.0 miles 

Storage Number -- 4 2 6 

Reservoirs 

Total Wetted 
Surface Area 

Average 
Capacity, each 
Average Water 

Depth, each 

-- 280 acres 140 acres 420 acres 

  Average 
Freeboard, each -- 385 MG 385 MG 385 MG 

    -- 18 feet 18 feet 18 feet 
    -- 3 feet 3 feet 3 feet 
Agricultural 
Recycled 

Number of 
Pumps -- 6 3 9 

Water Capacity, each -- 8,000 gpm 8,000 gpm 8,000 gpm 

Pump Station Maximum Station 
Flow -- 38,900 gpm 58,400 gpm 58,400 gpm 



4-8 
 

UNIT 
PROCESS 

DESIGN 
CRITERIA 

PWRP 
EXISTING 

FACILITIES Stage V Stage VI 2025 FACILITIES 

Agricultural 
Recycled Diameter -- 36 inches 36 inches 36 inches 

Water Force 
Main Length -- +1 miles +6 mile 7 miles 

Agricultural 
Recycled Number -- 1 -- 1 

Water Storage 
Tank Total Capacity -- 1 MG -- 1 MG 

Agricultural 
Reuse 

Total Farmed 
Area 2,067e acres +670 acres +3,440f acres 4,110 acres 

Operations Total Land Area 2,680 acres +840 acres +4,300f acres 5,140 acres 
Anaerobic 
Digestion 
Tanks 

Primary & WAS 
Design Flow 67,000 gpd +46,000 

gpd + 56,000 gpd 169,000 gpd 

  

Total Number of 
Digesters No. of 

1st Stage 
Digesters 

Capacity, each 

4c + 2 +1 7d 

    3 5 6 6 

    3 @ 618,240 gal 3 @ 
618,240 gal 

3 @ 618,240 
gal 3 @ 618,240 gal 

      
2 @ 

1,222,261 
gal 

2 @ 
1,222,261 gal 2 @ 1,222,261 gal 

  Detention Time 27.7 days (0 o/s) 27.2 days (1 
o/s) 

25.4 days (1 
o/s) 25.4 days (1 o/s) 

  No. of Storage 
Digesters 1 1 1 1 

  Capacity, each 1 @ 618,240 gal 1 @ 
618,240 gal 

1 @ 618,240 
gal 1 @ 618,240 gal 

  Detention Time 9.2 days 4.9 days 3.3 days 3.3 days 
Digester 
Cleanout  
Pumps 

Number 2 1 1 4 
Capacity, each 1 @ 280 gpm -- -- 1 @ 280 gpm 

  1 @ 440 gpm 440 gpm 440 gpm 3 @ 440 gpm 
Digested 
Biosolids 
transfer 

Number -- 2 1 3 

Pumps Capacity, each -- 250 gpm 250 gpm 250 gpm 
Ferrous 
Chloride 

Number of 
Pumps 2 -- 1 3 

Station Capacity, each 1 @ 111 gph -- 1 @ 111 gph 2 @ 111 gph 
    1 @ 39.5 gph -- -- 1 @ 39.5 gph 
  Tank Capacity 5,375 gal -- -- 5,375 gal 
Centrifuges 
w/screens 

Number -- 2 1 3 
Capacity, each -- 250 gpm 250 gpm 250 gpm 

Truck Loading 
Station Number -- 1 -- 1 

Biosolids 
Drying Beds 

Number 13 -- -- -- 
Dimensions 

(feet) 180 x 50 x 3 -- -- -- 

Drying Beds 
Supernatant Number 2 -- -- -- 

Pumps Capacity, each 900 gpm -- -- -- 
Secondary 
Effluent Capacity -- +1.8 MG -- 1.8 MG 

Equalization 
Basins 

Dimensions 
(feet) -- 155 x 155 x 

10 -- 155 x 155 x 10 



4-9 
 

UNIT 
PROCESS 

DESIGN 
CRITERIA 

PWRP 
EXISTING 

FACILITIES Stage V Stage VI 2025 FACILITIES 

Tertiary Filters Number -- 6 2 8 
Capacity, each -- 5 gpm/sf 5 gpm/sf 5 gpm/sf 

Chlorine 
Contact Tanks 

Number -- 4 1 5 
Capacity, each -- 533,000 gal 533,000 gal 533,000 gal 
HRT @ Avg. 
Flow (1 o/s) -- 2.6 hours 2.3 hours 2.3 hours 

Chlorination 
Stations 

Number of 
Stations -- 1 1 2 

Total Capacity -- 15.0 mgd 7.4 mgd 22.4 mgd 
Plant Effluent 
Pump 

Number of 
Pumps -- 4 2 6 

Station Capacity, each -- 6,500 gpm 6,500 gpm 6,500 gpm 

  Maximum Station 